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Abstracts

In order to study the behaviors of inorganic fillers in recycling of the waste agricultural plastic films, the washed PE fluffs
from Shihwa and Jungeup Plant belonging to ENVICO were used respectively. First of all, the test pellets were manufactured
by adding of inorganic fillers suchlike calcium carbonate and calpet by certain portions to PE fluffs and then the tested sheets
were formed. The mechanical and thermal properties of the samples were measured and compared with others. The items mea-
sured were tensile, flexural, Izod impact, HDT, MFT, and so on. Morphologies were also investigated for various samples using
the SEM. Finally, optimum ratios between recycled PE and inorganic additives were found out for the best products in physical
condition as well as in economic point of view.
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Fig. 1. Sample preparation procedures using the waste
agricultural films and inorganic fillers.
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Fig. 10. Melt flow index behaviors with the calcium
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Shihwa plant, @; recycled PE from the Jungeup
plant.
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Fig. 12, SEM photogiapie of tie agncultoral fihns reevelate from the Shihwa plant mixed with the contents o the calpet.
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Fig. 13. SEM photographs of the agricultural films recyclate from the Jungeup plant mixed with the contents of the calcium carbonate.

Fig. 14, SEM photographs of the agricultural films recycelate tfrom the Jungeup plant mixed with the contents of the calpet.
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